
ASSEMBLY INSTRUCTIONS -09540031/01

1  x 30pcs

5  x 4pcs

Bold (M8x45)

Page : 1/7

2  x 34pcs

3  x 16pcs

4  x 16pcs

Bold (M8x70)

6
Allen key

 x 2pcs

HARDWARE LIST



Page : 2/7

PART LIST

 x1pcA  x1pcB  x2pcsC  x2pcsD
 x2pcsE

 x1pcF  x1pcG1  x2pcsI

 x1pcK  x1pcL  x4pcsN

 x1pcO  x4pcsP  x2pcsQ

 x4pcsM  x4pcsN

 x2pcsR

 x1pcG2  x1pcH



Page : 3/7

B

E

A

STEP 1
1  x 10

Bold (M8x45)

2  x 6 6  x 1

Allen key

X6 I

X1

STEP 2

X4

1

1

11
1

2

2
2

2

2

2

1 1

1
1

1

G2



Page : 4/7

STEP 3
1  x 10

Bold (M8x45)

2  x 6 6  x 1

Allen key

STEP 4

X6

X4

X4X6
E G1

C

D

1  x 10

Bold (M8x45)

2  x 6 6  x 1

Allen key

F

D

C

H

1

1

1

1

1

1

2

2

2

2

2

2

1
1

1
1

2

2

2

2

2
2

1

1
1

1

1
1

1
1

1
1



Page : 5/7

STEP 5 STEP 6
3  x 10

Bold (M8x70)

2  x 8 6  x 1

Allen key

X1

I

4  x 8

X4

K

M

M

M

M

3

3

2

2

4

4



Page : 6/7

STEP 7 STEP 8
5  x 43  x 10

Bold (M8x70)

2  x 8 6  x 1

Allen key

4  x 8

X4

N

N

N

N

L

X4

3

2
4 3

2
4

5



Page : 7/7

STEP 9

Q

Q

P

P

P

P

R
R

N

N
N

N

O


